



SGS TAIWAN Ltd.

LABORATORY TESTING CENTER

136-1 Wu Kung Road,
Wuku Ind. Zone, Taipei County
Taipei, Taiwan.

266, CHUNG HWA 2ND ROAD
San Min District
Kaohsiung, Taiwan.

Tel:(02)22993939,22993279-81
Fax:(02)22993227,22993237,22997857

Tel: (07)3230920
Fax: (07)3215489

Test Report

FUH SHYAN CO., LTD.
NO.27, CHENG KUNG 1ST. RD.,
MIN HSIUNG HSIANG, CHAI YI HSIEN
TAIWAN, R.O.C.

Report NO : HL60024 /99/SL
Page : 1 OF 1
Date : JUN · 16, 1999

The following merchandise was submitted and identified by the client as:

Type of Product: PP ARMREST
Style/Item No.: AR304 SERIES
Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required:
For compliance with ANSI/BIFMA X5.1-1993
(General Purpose Office Chairs) on clause number:
(14) Arm strength test-Vertical-Static.


Test Method:
Tested according to test procedures of the
ANSI/BIFMA X5.1-1993 standard.

Test Results:
ANSI/BIFMA X5.1-1993 (General Purpose Office Chair) Clause No:

14. Arm Strength Test-Vertical Pass
Tested to subsection 14.3 test procedures
--Apply 200 lbs. functional load on arm for 1 minute and
maintain until deflection is stabilized.
--Apply 300 lbs. proof load and repeat above procedure.
Requirement: No structural failure or loss of serviceability.

Conclusion:
In our opinion, the submitted sample complies with clause number (14)
of ANSI/BIFMA X5.1-1993 standard for General Purpose Office Chairs.

* This test-document cannot be reproduced in any way, except in full
context, without the prior approval in writing of the laboratory.



Signed for and on behalf of
SGS TAIWAN Ltd.

The report is not valid without an official stamp